For Parts Call 606-678-9623 or 606-561-4983

12A-378Q795 (2004) Page 1 of 6
Axle Assemblies :

WWW.mymowerparts.com



12A-378Q795 (2004)

Axle Assemblies

For Parts Call 606-678-9623 or 606-561-4983

Page 2 of 6

Ref# Part Number Qty Description
1 638-0005 Rear Axle Assembly
2 682-7518 Trans axle Assembly
3 682-7524 Chain Cover Assembly
4 748-0381 Pawl RH
748-01888B Pawl LH
5 710-0653 TT Screw 1/4-20 x 0.375"
6 710-0751 Hex Bolt 1/4-20 x 0.620"
7 710-1315 TT Screw 3/8-16 x 125"
8 710-1652 TT Screw 1/4-20 x 0.625"
9 711-0835 Clevis Pin
10 713-0421 Chain
11 714-0474 Cotter Pin
12 720-0230 Foam Grip
13 738-0137A Shoulder Screw
14 732-0803A Height Adjustment Lever
15 732-0818 Torsion Spring RH '
16 736-0270 Bell Washer
17 736-0369 Flat Washer
18 10622B Raichet Spring
19 738-0529 Shoulder Nut
20 741-0324A Hex Flange Bearing
21 741-0522 Hex Flange Bearing
22 741-0978 Hex Slev Bearing
23 748-0318 Ratchet Wheel
24 750-0807 Spacer
25 750-1056 Shoulder Spacer
26 750-1075 Slev Spacer
27 782-0566B Pivot Arm
28 782-0568 Lift Assist Bracket
29 16855 Pawl! Plate: Ratchet
30 712-0414 Top Lock Weld Nut
31 634-0020 Wheel
32 738-0102 Shoulder Screw
33 731-0981A Hubcap
34 710-1348 AB Screw 1/4-14 x 0 5"
35 732-04074 Torsion Spring LH
36 750-1068 Shoulder Spacer
37 782-7599B Grass Bag Door
38 747-0922 Pivot Rod
39 782-3030 Handle Bracket RH
782-3029 Handle Bracket LH
40 611-0060 Front Axle
41 736-0105 Bell Washer
42 714-0104 Cotter Pin
43 732-0820 Extension Spring
44 747-0920A Adjustment Rod
45 710-0604A Screw
46 618-0263A Transmission See "Drive Assembly”

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

12A-378Q795 (2004) Page 30f6

Drive Assembly

21

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

12A-378Q795 (2004)

Drive Assembly

Page 4 0f6

Ref# Part Number Qty Description
1 712-3025 Hex Jam Nut 5/16-24
2 736-0425 Bell Washer
3 756-0656 Pulley
4 736-3084 Flat washer
5 712-0896 Hex Jam Nut
6 782-7598 Belt Keeper
7 741-0124 Bearing
8 7501050 Flange Spacer
9 682-0027A idler Bracket Assembly
10 710-0299 Hex Cap Screw
11 732-0849A Torsion Spring
12 741-0682A Bearing Sleeve
13 736-0570 Flat Washer 717-1487
14 721-0329 Oil Seal
15 618-0253 Upper Housing Assembly
16 736-0616 Flat Washer
17 714-1487 Pinion Shaft 10 T.
18 736-0314 Thr. Washer
19 736-0569 Thr. Washer
20 618-0252 Lower Housing Assembly
21 710-0642 Hex Screw 1/2-20 x 0.75"
22 782-7T601A Cable Bracket
23 741-0674 Bearing
24 611-0066 Shaft Assembly
25 741-0678 Bearing Sleeve
26 717-1469 Gear 34 T.
27 711-1168 Qutput shaft6 T.
28 741-0673 Flange Bearing
29 721-0329 Qil Seal
30 782-7595 Pivot Bracket
31 741-0324A Flange Bearing
32 736-0369 Flat Washer
33 741-0690 Thrust Bearing
34 618-0263A Transmission Assembly Complete

WWW.mymowerparts.com



o For Parts Call 606-678-9623 or 606-561-4983
12A-378Q795 (2004)

Handie, Grass Catcher, Cutting Deck

Page's of 6

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

12A-378Q795 (2004)

Handle, Grass Catcher, Cutting Deck

Page 6 of 6

Ref # Part Number Qty Description
1 710-1667 Hi-Lo Screw
2 731-1058 Control Housing: Lower
3 731-0620 Drive Control Lever
4 731-1057 Control Housing: Upper
5 731-1059 Mounting Cap: SP Cable
6 710-1205 Eye Bolt
7 720-0279 Handle Knob
8 748-0439B Upper Handle
9 712-0324 Hex Lock Nut 1/4-20
10 746-0875 Throttle Housing
11 710-0805 Machine Screw 1/4-20 x 1.825"
12 736-0501 Spring Washer
13 746-0876 Throttle Lever
14 710-1174 Carriage Bolt 5/16-18 x 2.0"
15 736-0451 Saddle Washer
16 720-0284 Knob Assembly
17 749-0907B Lower Handle
18 664-0080 Grasscatcher Assembly
19 712-0397 Wing Nut
20 714-0104 Hairpin Clip
21 710-0703 Hex Bolt
22 710-1652 TT Screw 1/4-20 x 0 625"
23 782-7018 Pulley Cover
24 732-0700 Trailshield Wire
25 731-1236A Trailshield
26 710-1220 Hi-Lo Screw #12-14 x 0.750"
27 731-1714A Belt Cover
28 736-3020 Flat Washer
29 736-0329 Lock Washer
30 712-0287 Hex Nut 1/4-20
31 710-0351 B Screw #10-16 x 0.5"
32 712-0400 U Nut
33 710-0653 TT Screw 1/4-20 x 0.375"
34 710-1026 TT Screw 1/4-20 x 1.75"
35 726-0240 Cable Tie
36 731-1639 Rear Baffle
37 746-0713A S.P. Cable
38 742-0741 Mulching Blade
39 710-1257 Hex Bolt 3/8-24 x 2.5"
40 736-0524B Blade Bell Support
41 748-0377C Blade Adapter
42 736-0514 Flat Washer
43 736-0513 Spring Washer
44 748-0358 Engine Spacer
45 756-0979 Pulley Half
46 756-0962 Pulley Half: Upper
47 746-04131 Choke Cable
48 746-0557 Control Cable
49 782-0075A Cutting Deck Assembly
50 757-0824 Blade Control Bail
51 782-5014 Front Baffle (Not Shown)
52 754-0271 Belt 3/8 x 39"

WWW.mymowerparts.com



